CHAPTER 11

EXECUTIVE SUMMARY

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani.




CHAPTER 11
EXECUTIVE SUMMARY

Contents of this Chapter shall be :
This chapter is intended to give overview of this report as introduction,
Jjustification, location details, resources required, process details, pollution
control , and background study. It also underlines the benefits.

11.1 Introduction:

The proposed project is a modernization cum expansion project of sugar mill from 2500 TCD to
5000 TCD cane crushing capacity along with power project by co-generation of 27 MW capacity
and Molasses based distillery of 30 KLPD. Sugar manufacturing unit is classified under category
[...]
Section 47, and thus where the offense has been committed by a company (a body corporate, a firm
or association of individuals), every person who at the time of offense was committed, was in-
charge of and was responsible to the company, as well as the company, shall be deemed to be guilty
of the offense. Furthermore, if it is proved that the offense has been committed with consent or
connivance of or is attributable to any neglect on the part of any director, manager, secretary or
other officer of the company then such person also shall be deemed to be guilty of the offense and
shall be liable to be proceeded against.

The Scope of this Act is kept quite wide as to cover in Section 48, the offenses by the Government
departments or undertakings and the head of the department shall be in normal course deemed to
be guilty of offence, where an offense under this Act is committed. With the sole object to empower
the Pollution Control Boards, (establishment of which is yet another object of this enactment), to
keep the waters wholesome, the legislature have offered a wide scope under Section 60 which
sanctions an over-riding status viz. “The provisions of the Act shall have effect not-with-standing
anything inconsistent therewith contained in any other enactment other than this Act.”

Therefore, in conclusion it can be said that in order to prevent and control pollution of water, to
avoid nuisance, harm, injury to public health and safety and to maintain or restore quality of water,
this Act confers a number of powers on Pollution Control Boards and expects specific functions
from them. To protect a guilty person against double jeopardy, the Act puts a bar by Section 49 on
cognizance of offence, that no Court shall take cognizance of any offense under this Act except; (1)
on a complaint made by or (2) on a complaint made with previous sanction in writing of the State
Board. By a recent amendment public participation is encouraged and prior sanction is not insisted.

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani. 11.13




Water Quality:
Raw Water:

The water used for this Unit plant is already available, assured and dependable, treated to a
reasonable extent by us, and it has good characteristics. The present sample results also confirm
this. As it is earmarked for this industry, we are not encroaching on anybody else’s water source.
Our source is granted by Govt. of Maharashtra from Jaikwadi dam.

Water is used at various stations like heating, cooling, process, floor washing, vessel washing,
laboratory and for human heigen. In heating water is used for boiler, imbibitions, milk of line, filter
cake, pan movement, centrifugal machines, wash water. For cooling water is used as cooling tower
splash, mill bearing, mill side pump, compressor, vaccum pump, sulphur burner, vertical crystallizer
etc.

Water Budgeting: (ToR 21) Distillery unit

# Step Water input cum/d Loss Wastewater out cum/d

1 Cooling Fresh = 100 (Make-up) 80 Sober to ETP = 20

2 Fermentation Feed = 24 6 To Distillation = 329
Fresh = 168

Recycled from ETP =46
Recycle Spent lees =87
Recycle scrubber = 10

3 Distillation From Fermentation = 329 | - Moisture in product = 2
High BOD Spent wash = 240
Spent lees to recycle = 87

4 CO2 Scrubbing Fresh = 10 - Sent to Fermentation = 10
5 Pump Blower Sealing | Fresh = 40 2 Sober to ETP = 38

water
6 Floor & vessel Fresh=10 2 Mod. To ETP =8

washing

Table No.11.10: Details of water balance

Input side (Industrial):

a. Fresh Water for Industry, (Distillery) -328 cum/d
b. Recycle Sober & Mod. - 46 cum/d
c. Water from Feed - 24 cum/d

Total Input - 398 cum/d

ToR 21: In addition to this water is needed for domestic use (worker’s personal hygiene and
canteen / colony) & Greening drive. The recovered waste water is treated and recycled. 20 m3 as
domestic for workers hygiene and 100 m3 fresh for greening.

If we consider only industrial water, the fresh water is only is 77 % of the requirement. This
becomes 9.37 Ltr/Ltr as fresh water.

Output side :
a. Loss from Industrial Use - 90 cum/d
b. Effluent sober nature sent for ETP - 28 cum/d
C. Effluent Moderately polluted  sentto ETP - 38 cum/d
d. Effluent Highly polluted spent wash sent for composing - 240 cum/d
e. Moisture in product -2 cum/d
Total Output -398 cum/d

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani. 11.14




Internal recycling is Condensate water, CO2 scrubbing and spent lees.

In addition to this water is needed for domestic use (worker’s personal hygiene and canteen /
colony) &Greening drive. The recovered waste water is treated and recycled. 20 m3 as domestic for
workers hygiene and 100 m3 fresh for greening.

ToR 23: The industrial effluent is 360 m3/day or 8 lit/lit. at generation point and then controlled.

Water Budgeting: (ToR 21) Cogen unit

# | Step Water input cum/d Loss Wastewater out cum/d

1 | Regeneration Fresh=8 1 Moderate BOD to ETP =7
De-min

2 | Boiler Fresh =216 (Make-up) 194 Sober to ETP =22

3 | Cooling Fresh = 450 (Make-up) 428 Sober to ETP = 22

4 | Pump Blower Fresh=114 3 Sober to ETP =111
Sealing water

5 | Floor & vessel | Fresh =15 2 Mod. To ETP = 13
washing

Table No.11.11: Details of water balance
Input side (Industrial):

a. Fresh Water for Industry, (Cogen) - 803cum/d

Total Input - 803 cum/d

The Sober & moderately polluted effluent after ETP will be recycled collectively as175 m3/day

Output side :
a. Loss from Industrial Use - 628cum/d
b. Effluent sober nature sent for ETP - 155cum/d
c. Effluent Moderately polluted sentto ETP - 20cum/d

Total Output 803 cum/d

Water Budgeting for Sugar Unit

# Use station Input | Loss Effluent
Fresh
Sober | Moderate

1 Cooling 2061 1814 247
2 Boiler 86 28 58
3 Floor & vessel washing 40 15 25
4 Process 570 50 520
5 Lab 8 3 5
6 Pump cooling 50 3 47

Total 2815 | 1913 352 550

Input side (Industrial):
a. Fresh Water for Industry,(Sugar) - 2815 cum/d

Total Input -2815 cum/d

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani. 11.15




The Sober & moderately polluted effluent after ETP will be recycled collectively as175 m3/day

Output side :
d. Loss from Industrial Use - 1913cum/d
e. Effluent sober nature sent for ETP - 352 cum/d
f.  Effluent Moderately polluted sentto ETP - 550cum/d

Total Output 2815 cum/d

Thus collectively the input is

Fresh water 328 + 803 + 2815 = 3946
Sober & Moderate 46 + 175 + 902 = 1123

ToR 23: In addition to this water is needed for domestic use (worker’s personal hygiene and
canteen / colony) & Greening drive. The recovered waste water is treated and recycled. 40 m3 as
domestic for workers hygiene and 70 m3 fresh for greening.

If we consider only industrial water, the fresh water is only is 78 % of the requirement.
Attempts are made for water minimization by recycling and reusing as
Segregation:

As MoEF desires, TI has decided to bring the segregation principle in practice. Now, the streams are
segregated first in five branches (and then combined in two) as follows. It shall help in many ways
for ease of treatment.

Stream (A)

The Sober wastewater stream comes from boiler blow down, pump cooling and cooling purging
water. Except temperature, it has little other objectionable characteristic. This is can be treated by
physic-chemical treatment, lowering the temperature to ambient, giving detention for some time
and recycle either for industrial purpose or gardening or using as diluent to moderately polluted
waste water before treatment. This effluent is from three units as 352 + 155 + 28 = 535 m3/day.

Stream (B)

Moderately polluted wastewater comes from de-min plant regeneration, process, and floor- vessel
washings. This needs Biological treatment. The quantity from three units is 550 + 20 + 38 = 608
m3/day.

The Characteristics of these effluent streams are expected to be:

# | Parameters Sober Mod. Polluted
1 pH 5.5-6.5 5.5-6.5

2 BOD(5 days at 20 C) | 60-70 1620-1800

3 COD 200 2800-3000

4 | Suspended Solids 800-1500 | 1300-1600

5 0il & Grease <20 50-70

6 | Flow cum/day 305 550

Table No.4.10 Characteristics of Effluents
(All Values except pH are in mg/1)

Treatment scheme (ToR 23)

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani. 11.16




The sober effluent 535 m3/day after initial PCT pretreatment is mixed with moderately polluted
effluent of 608 m3/day, totally 1143 m3/day. This is treated by biological oxidation. The units will
be

Screen Chamber

Screening is the first unit operation during the effluent treatment. Screening necessarily involves
interception of the coarse solids by means of a bar rack inclined at 45-60 deg. in the flow direction.
The screened material will be removed by manually.

0Oil & Grease Trap

After screening the effluent will enter a Oil & Grease Trap. The floatable free oil & grease shall rise
to the surface and removed by means of a mechanical skimmer. The skimmed oil & grease will be
collected into an oil trough and disposed off as per requirement.

Aerobic System

Overflow of primary clarifier will be sent to an Aeration Tank operating on the principle of
Extended Aeration process. In the aeration tank, an aerobic bacterial culture is maintained in
suspension. The aerobic environment in the tank is achieved through a mechanical surface aerator,
which also ensures that the contents remain in a well mixed regime of effluent and aerobic sludge.

After a specified time, the mixture is passed into a Secondary Clarifier, where the cells are
separated as sludge from the wastewater. The settled activated sludge is recycled to the Aeration
Tank to maintain the desired concentration of MLSS (Mixed Liquor Suspended Solids).

Excess Sludge Disposal & Treatment

The excess activated sludge from the Aerobic system will be taken to Sludge Drying Beds for
necessary dewatering. During the drying period, the moisture will evaporate and also filter through
the filtering media. The sludge cakes to be used as manure while the filtrate will be taken to
Equalization cum Buffer Tank.

Pressure Sand Filtration
Treated effluent from the secondary clarifier will be put to sand filtration to remove all the
suspended impurities.

Activated Carbon bed

Filtered effluent will be passed through carbon bed to remove color, odor and part of the organics.
Treated effluent will be used for irrigation and discharged to the land area.

The typical characteristic of treated effluent is as below.

# Parameters Value
mg/liters except pH

1 pH 7.5-7.8
2 BOD(5 days at 20 C) 100

3 COD <250
4 Suspended Soilds <100
5 0il & Grease <10

Disposal: (ToR 26)

The matter is very simple in the present case. The stream of domestic sewage 40 m3/day comes
from various shops and sheds separately placed. Therefore treatment is given at respective places
in dedicated Septic tanks. This is used by sub surface irrigation for local greening.

The treated effluent of above characteristics after tertiary treatment is recycled back and is also
usable for greening.

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani. 11.17




Stream (C) High BOD Spent wash

We have considered the sober and moderate effluents above. However in case of distillery we have
high BOD effluent spent wash as well. This needs more careful treatment and disposal.

The Industrial wastewater from distillery is acidic in pH, has deep color, and has high BOD, COD and
TDS. However, it is neither poisonous, nor toxic, nor hazardous, is highly biodegradable, and has
good calorific value. It is proposed to treat the effluent. This basically will be in two stages, by
Anaerobic Methane Bio-Digestion, and followed by Bio-composting (with or without an
intermediate step of volume reduction using MEE).

The Characteristics of this effluent stream are expected to be:

# | Parameter (C) Spent wash
1 |.pH 4.0 -4.5

2 | Temperature 90-95 C

3 | Color Yellowish

4 | Total Solids 92600- 98800

5 | BOD 50000-55000

6 | COD 120000-130000
7 | Quantity CMD 336

Table No.4.8 Characteristics of Effluents
(All Values except pH are in mg/1)
The treatment trains will be

For stream (C) high BOD spent wash, 240 m3/day

Anaerobic Methane bio-digester will have following units

# | Unit Specification MoC
1 | Biogas Digester Type- Cylindrical, Vertical shell, Diameter 32m, | MS
Height 18m, 20 day HRT
2 | Degassing Pond Type- Cylindrical, vertical shell MS
Bottom- Conical
3 | Parallel Plate | Type- Vertical shell, pack of plates in Bottom- | MS / Plates
Clarifier Conical SS
4 | Gas Holder | Type- Cylindrical, vertical shell about 300 m3 | MS
Floating Drum capacity
5 | DAP Dosing tank Type- Cylindrical, vertical shell MS
Bottom- Conical
6 | Sediment traps Type- Cylindrical, Vertical shell, to remove | MS
moisture from gas line.
Bottom- conical
7 | Central Agitator Top entry, variable speed of 40-125 rpm SS
8 | Lateral Agitator 4 Nos. Side entry, speed 350 rpm SS
9 | Inter-Piping MS/ SS

Table No. 11.12 : Bio-Digester Units.

After the first stage treatment, the post-biodigester has the Characteristics of this effluent
stream as expected:

# Parameter Values mg/1
1 pH 7.5t0 7.65

2 Temperature Room

3 Colour Blackish brown
4 Total Solids 5600-5900

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani.

11.18




The next step will be the bio-composting. CPCB and MoEF has given considered guidelines

5

BOD

11000-16000

6

CoD

36000-40000

Table No. 11.13: Characteristics of Post-digester Spent Wash

and the same will be followed.

Solid Waste

Based on above working, the summary is per day

# | Waste Quantity Treatment Disposal Remark
1 | Canteen 2.0 CuM Compost Own garden Organic
2 | Colony 5 CuM Compost Own garden Mixed
3 | Office 2 CuM -- Sales Non-Haz.
4 | Packing Sec. 1 CuM -- Sales Non-Haz.
5 | ETP 400 kg Treated Own garden Organic, Non-Haz
already
6 | Ash 20 MTD Silos Sales Takers available
7 | Press mud 200 MTD dewatered use Filler material
8 | Baggasse 1500 MTD | balad use Power
9 | Molassess 200 MTD stored use Distillery
10 | Lube Oil 35 kg/day | Floatation Cart
lubrication
11 | Yeast sludge 15 kg/day
12 | Digester 5 m3/day
sludge

Table 11.14 : Solid Waste Per Day

Note A: For ash handling precautions are taken as

The ash handling system for boiler shall comprise of:

1

2)

3)

SUBMERGED BELT CONVEYOR

It includes Idlers, Pulleys with bearing and Plummer block ,skirting, complete drive
assembly ,Belting of all conveyor, Structures such as stringer with short Supports Head,
Tail, Drive Base Frame, Take up Frames, Drive Base Frame, connecting chutes, both side
walkways ,safety switches ,water inlet & outlet drain nozzles.

ASH BELT CONVEYOR

It includes Idlers, Pulleys with bearing and plummer block, skirting, complete drive
assembly, Belting of all conveyor, Structures such as stringer with short Supports ,Head
,Tail, Drive Base Frame ,Take up Frames, Discharge chute, connecting chutes.

SCREW BELT CONVEYOR

It includes complete drive assembly, screw flight pipe shaft, trough, trough cover, end seals,
Structures, drive Base Frame, inlet chute, Discharge chute, connecting chutes.

Ash Handling System:

Bagasse contains very little ash of about 1.5% of its weight. Nevertheless a good system for
handling of ash from the boiler ash outlets to the disposal point is required in order to
eliminate the pollution hazard to the plant with the ash.

The furnace bottom ash from the hoppers shall be handled by the water impounded
submerged belt conveyor, which will be discharged directly in to the tractor trolley, which
will convey the ash to the disposal place.

Rapid Environment Impact Report for M/s Tridhara Sugar Ltd, , Tehsil & Dist. Parbhani.

11.19




The fly ash coming from the hoppers of Air heater and ESP will be discharged in to the screw
conveyers placed below the respective hoppers. These screw conveyers will convey the ash to a
common screw conveyer, which will discharge the ash in to another inclined screw conveyor. The